

Appendix A

BSI

Kitemark House
Maylands Avenue
Hemel Hempstead
Herts
HP2 4SQ



Summary of Report No. 370/8196903

Date: 18 August 2015

Insulating glass units

For details, see the test report

Company name: **Slenderpane Limited**
Address: **Unit 5 Thame Road Industrial Estate
Haddenham
Aylesbury
Bucks**

Plant name: **Slenderpane Limited**
Address: **Unit 5 Thame Road Industrial Estate
Haddenham
Aylesbury
Bucks
HP17 8BZ**

System description reference: SP 2015

Product Name: Argon filled units

Test report for moisture penetration index 2370/8196878

Applied gas :	Krypton	
Unit number :	A	B
Measured concentration c_i (%) :	93	95
Declared concentration $c_{i,0}$ (%) :	90	90
Gas leakage rate L_i (%a ⁻¹) :	0.70	0.80

**The insulating glass units submitted by
Slenderpane Limited
met the requirements of BS EN 1279-3:2002**

M Manito
Team Manager